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Statement

MR G A SIS E AT (SRR T D) TRk
The test report is invalid if it is not affixed the official seal of the laboratory to it.

2. KRG REFMGALREAR (BREBENERTE) L.

Copies of the test report without the official seal of the laboratory are invalid.
3. IR E T, dikk . MUEANZEF TR

The test report is invalid without the signatures of compiler, checker and approver.
4. R AR S IR

The test report is invalid if it is blotted out.
5. REARLE=FmAdE, AEER Bl .
It is forbidden to copy the test report partially without the written approv al of the

(Y

laboratory.

6. IEPEZRATRMET R, DO ITIERE il 2.
The conclusion of the consignation test is only valid for the provided sample.

7. AR AR & LA SOhHE, SR () ONESC, E R AR, B
PArh SCCA O HE
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.

8. BR\EUH, WAL ERILI.

Unless noted otherwise, the test type is consignation test.

Huhlk: BT S0E kG 3455 Address: No.345 East Yunling Road, Shanghai
2% (Post Code): 200062

HLiE(Tel): (021) 31765555 & H (Fax): (021) 31015117

[3E (web site): www.ghs.cn

HLT{E#(E-mail): zmh@ghs.cn
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W BT WAL BHX305-1000mAh=7. 74V 7. 74V 1000mAh 7. 74Wh
o AR Chinese
Name of Sample 3T Lithium Ton Polymer Rechargeable Battery BHX305-1000mAh=7. 74V 7. 74V
English 1000mAh 7. 74Wh
GRLE R 1121040024
Sample No.
EX™X ORI 325 1L G 444 B 2 1]
Consignor p
EFBL JERHE T S 397 i Ay B 2 71
Manufacturer Sunwoda Huizhou New Energy Co., Ltd.
. Y '!?ﬂ:. febs S AT s Ty . .\)
A sk _ , G COCTFa RS S8 4is i i IJ‘uU-MIIMHH I
ek ST/SG/AC. IU,:/H/RU h Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. ]
Section 38.3
EAFA WA E € J’L.fﬁﬁ%&ﬂfﬁﬁl’i%h%&!i (R 7 i 1)
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATTONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/ 'SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
FSud A, g
A*" ) i MR AN
ppearance Blue Plastic film shell
H ot 2 B 2021-04-01 RRARIE B I 2021-04-12 ~ 2021-04-29
Accepted Date Test Date
A trin SEARAEL s AR s R0 5 vl s AN 45 0 kA s
Jk}ﬁ!‘,liﬁ H Altitude slmuldtmn. Thermal test, ‘\-"ihraLiou Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
2R, RSO AT O ERS e s g R T RbRE T 0
ST/SG/AC. 10/11/Rev. 6 '\mend 1 38. 3bnHkssk,
’f‘ﬁ'ﬂ‘]%‘rﬁ The sample has passed the test items 0] UNITED \NTIH\S Rounnmundatmns on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests : Ll’x({l\‘u,ﬂ'{d,\'ﬁ]/ 86) '_ C.10/11/Rev. 6
Conclusion Amend. | 38.3
AR H 1§ ]Ja e) «2‘&&1&1@30
iz g 4 Rechargeable Lithium Battery. / \
p)
Comment
L R / B 4 7D
Consignor 18108
Addr?ass Post Code
- - h -
wE 2 CE2s B ?; %% @!ﬁ
Approver: ’{// = Checker: % Compiler:
IR

Title:

fllE TR (Vice chief engineer)
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No.

MR B 4 AR
Name of Test
ltems

HRRRIAFELRS
Standard requirement or The
Clause Number of Standard

sl S
Test Result

AALE#

Conclusion

&z

Remark

e BE AR
Altitude
simulation

BRI TR B iz i s i s g ks,
HETND ST/SG/AC. 10/11/Rev. 6 Amend. 1 38, 3
HLEST. 1

UN Manual of Tests and Criteria

ST/SG/AC. 10/11/Rev. 6 Amend. I Section
38.3 Test T. 1

W% 1

See Appendix |1

g

Passed

Thermal test

HCTT IR OF T GBS ST a A DT ke Rl
#EFH Y ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3
LT, 2

UN Manual of Tests and (riteria

ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.2

WA 2
See Appendix 2

Tk

Passed

)

Vibration

WA €8 f
AET Y ST/SG/
EST. 3

N Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.3

R St S AL a1 b ke Ak
AC. 10/11/Rev. 6 Amend. 1 38, 3

WE % 3

See Appendix 3

Gtk

Passed

Mk
Shock

WA OF T ERe T i i a1 was Ay
AEFHt) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38, 3
REET. 4

UN Manual of Tests and Criteria

ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section
38.3 Test T.4

WLE 22 4
See Appendix 4

o

Passed

oW hi:e
External short
circuit

WEAY I 6 T Ra B TS Mim i i R 5015 WG,
AEFID ST/SG/AC. 10/11/Rev. 6 Amend. 1 38, 3
38T, 5

UN Manual of Tests and Criteria

ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38.3 Test T.5

WE % 5
See Appendix 5

i

Passed

Fr e
Crush

HEOT I O% Ta ke Dy ia sl i 15 e fnkr
#EF I D ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3
LAST. 6

UN Mannal of Tests and Criteria

ST/SG/AC, 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.6

WA 6

See Appendix

§

i

Passed

7

Overcharge

A O TRk s iadital e 17 e s
AET- Y ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3
ST, 7

UN Manual of Tests and Criteria

ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.7

WBH & 7
See Appendix

i

Passed

58 T L

Forced discharge

BRI OO TRl e mia 3m i @ vty oG ks
HlE T Y ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3
HeT. 8

UN Manual of Tests and Criteria

ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8

W% 8
See Appendix 8

ey

Passed

B

Tes

pEZ S

t Environment
Condition

HBTIRRE : 21°C-23°C ; A BEIRAE - /%
Ambient temperature:2]1°C-23°C;Ambient humidity:/%

S ORIHA
Subcontracted Test
Condition

#l| = A

/
Test Item
seuERE | L4 / i )
Subcontracted | Name Post Code
Laboratory M hE W, 5 /
Address Tel

-

=02 2T

SACAL AW

ry
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2 [ WA LA | FEY
No. Name of Test Items Altitude simulation
M1 AL = S A ~
; ¢ o RIEFT Befor "
Al HERS e e BREME g gk | #40E| S
ECRy Sample Status RE T 3gd )E Vi a FFHEBE | Mass Loss | Residual | £
Sample Mass ocy Mass ocvV OCV  [Other
No. /g v /g IAY% % 1% Event
1CYCHE 4 A Hl ] T i .
001 | v purie omed | 320302 | 8.83 | 32.0201 | 8. 83 0.00 | 100.00 | ©
. ICYCSE A AL s , o
002 | oy iy ey | 319845 | 8.83 | 31.0826 | 8. 83 0.01 100.00 | ©
) 1CYCHE A 45 F , . o . . B
003 | oyt o | 317957 | 883 | 31.7938 | s.83 0.01 | 100.00 | o
1CYCHE 4 At fl ‘ Y ¢ ‘
004 | oyt | 31,8994 8.81 | 31.8972 | 8.83 0.01 99.89 | o
- 25CYCHEAs A e c Q¢ =
005 | a50vC Futly eharged | 32-1075 | 8.84 | 32,1051 | 8. 83 0.01 99.89 [ o
: 25CYCHEA: e, . ; ; ; :
006 | gscic bty oecsen | 31.8728 | 884 |'stsro2 | s.83 0. 01 99.89 | o
25CYCHEA A ; . -
007 | sscre purin peeed | 319322 | 884 | 319308 | 883 0. 00 99.89 | o
25CYCHEA Aot . ; . :
008 | gscrc horts retess | 31.8968 | 8.84 | 31.8957 | s.83 0. 00 99.89 | o
" e #|This space intentionally
'J‘PFJ-J» left blank

FiE: LR V-RA DR R-KEL F-RK 0-RR. RRA. LMK, AEE. RAX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.

FE

o
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i 9 RRRE LA | AR
No. Name of Test [tems Thermal test
; : ! RIEAT Before A5 5 o o
th | HBRA AT Before M A | g g k| s m st
%5 Sample Status RE |FREE RE T3 %, JE | Mass Loss| Residual N5
Sample Mass ocv Mass ocv OCV  |Other
No. /g v /g A% /% /% | Event
1CYCHEA £e Y . q - o0 n -
001 | oy poiioed | 320291 | 838 | 320145 867 0. 05 98.19 | o
. CYCyE 4 feH > yaon : i — 4
002 | ey purie o | 31,9826 8.83 | 31.9686 | 8.68 0. 04 98.30 | o
1ICYCHE 4 7 . : ’ , . -
003 | oyt | 317938 | 883 | 317804 | 8 68 0. 04 98.30 | o
1CYCHE A % R — ; a1 o L o
004 | o huiy s o | 31,8972 | 8.83 | 318841 | 8.68 0.04 | 98.30 | o
25CYCHEA A o = ‘ o san . - ‘
005 | gove burss o' | 3207051 8.83 | 32.0896 | 8.68 0. 05 98.30 | o
. 25CYCHER AE . ; G ‘ = Ve
006 | pcrernss oo gl Naliros 1N o, sagBsTegs [ o 68 0.04 | 9830 | o
007 | pecre bt 1819308 | 8.8 | 319171 | 868 0. 04 98.30 | o
008 | soctn porer o, | 3108057 (B 8 58] 318804 [ .68 0.05 | 9830 | o
J\TQFELT]HS space intentionally

left blank

HiE:

L-#h V-IRA D-M#4Kk R-E F-RK 0-L#F. LAA. LK. £kE, fik,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i) 3 RRRE LA | s
No. Name of Test Items | vipyation
e (_\_:Z- e ~ -,é\ . = 1o
#E | HERE PSR ety RBE Mo gk |siaes| e
%5 Sample Status R F¥eE| RE Fr#-@, /& | Mass Loss | Residual | FL£
Sample Mass ocv Mass ocVv ocv Other
No. /g A /g AY /Y% /% Event
lCY{”J""/\'.fI‘;rli e a = A B v T ATA 3 )
001 1CYC F“ljy' charged 32. 0145 8. 67 32. 0208 8. 66 0. 00 99. 88 0
. 1CYCHE4s feHy y B . i i =
002 10YC Fully eharged | 31- 9686 [  8.68 31. 9776 8. 67 0. 00 99. 88 0
LCYCEAFEHS . : 31. 78K« 3. 67 99. 88
003 1CYC Fully charged 31. 7804 8. 68 31. 7884 8. 67 0. 00 99. 88 0
LOYCyE4: #i i PR o 0 oo R e
004 1CYC Fully charged 31. 8841 8. 68 31. 8925 8. 67 0. 00 99. 88 0
= 25CYCHEA A HY i . 7 e N i .
005 250YC Fu“y’ charged | 32- 0896 8. 68 32. 0977 8. 67 0. 00 99. 88 0
25CYCHEAS 75 11 . L e, i
006 950YC Fully charged | 31.8568 8. 68 31. 8656 8. 68 0.00 100. 00 o
25CYCHE 4 Aot 4 4 A .
007 250YC |~‘u1lfyl chargodit[EBiksd1 71 8. 68 31. 9253 8. 68 0. 00 100. 00 0
25CYCyEAs AL ‘ / . QR QR ;
008 | 950vC Pully ohargea | 31-8804 |  8.68 31. 8886 8. 68 0. 00 100. 00 0
J\_FZEF This space intentionally

#iE: L-h VR DMk R-3KEL F-Ak 0-RMIR. ARA. LMK, AL, LAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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5 4 ¥R R B % nhiti
No. Name of Test Items Shock
RIEA] Before RIS After n
Hoe | HSRA T AL Mo | i |aes | e
B2 Sample Stitus Vit FREE | FE Fr#& @ /& | Mass Loss | Residual | %
Sample Mass ocv Mass ocv oCv Other
No. g IAY /g AY 1% 1% Event
001 | o paiiaet o 132.0208| 8.66 | 320214 | 866 0. 00 100.00 | o©
CYCyE4s /ar ; i :
002 | oycroniee 1319776 | 8.67 | 319783 | 8 67 0. 00 100.00 | o
1ICYCHEs 48 . y 3
003 | oy oot | 317884 867 | 31.7801 | 867 0.00 | 100.00 | o
(O A 4
004 | jexc it 131.8925| 8.67 | 31.8933 | s.67 0. 00 100.00 | o
005 Zﬁcﬁgcﬁﬁ{j\,‘-(ﬂﬁ;‘;gpd 392. 0977 8. 67 32. 0982 8. 66 0. 00 99. 88 0
006 25C§§C}§;Ty"(fﬁ;$ged 31.8656 |  8.68 31.8663 | 8.68 0. 00 100.00 | o
S5CYCHE4 Fefl
007 | pcrerasoee 1319253 868 | 31.9250 | .67 0. 00 99.88 | o
008 e 31.8886 | 8.68 | 31.8892 | 868 0. 00 100.00 | o

This space intentionally
X o AThis e ally
A ~ A

left blank

Fik: LR V-RA DMK R-BREL F-RK 0-RMIR. RRA. MK, BHRE. Tk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

el B
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) 5 HRA B 4 AR S

No. Name of Test Items External short circuit
W BB A AT R %R HeRR
Sample No. Sample Status Wax, E..\‘tern/zté:Tempcrature Other Event

001 IC\’(L(‘[\;:;’f;ll:f\:(fﬁ:ggecl 57.8 0

002 10(1[?1(1;3\/]\ j;‘i:a%gr-d 57.7 0

003 LC1C Futsy sharged 3. 5 0

004 lCY(I'FE:S’Ijll-ii_j\.jﬁ:kgm! 58, 1 o

005 25CYC Fuly ehanged 3.9 0

006 35CYC o |ﬂi\/l ?(‘f!ljlllligml 57.3 5

007 Zi(fg[l\”gﬁ\/{\fﬁgjgo(l 57.9 0

008 Z'SC‘:)?CIEEI?T?({;:EgO(I 56. 0 0
DLF s This space intentionally left

blank

Hik: D-MBIK R-2E F-RK -k, LACK. LKL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

id
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A% ; RMAE L4 | HE
No. Name of Test [tems Crush
. 3 ¥ o 22 f?:a
Houdh 5 H R A& M *’f'?ﬂi@iﬂ?mfm}%. H A %
Sample No. Sample Status s n;tc FI Other Event
ICYC 50%78 4t 90
009 1CYC 50% Capacity 20. 4 0
1CYC 50%75 4t oy
010 1ICYC 50% Capacity 20.4 0
LCYC 0% 7§ it o0 .
011 ICYC 50% Capacity 20. 4 0
; ICYC 50%%Hht 5
012 1CYC 50% Capacity 20. 4 0
. ICYC 50%7A on
013 ICYC 50% Capacity 20.3 i
25CYC a0%%et ‘ {
014 25CYC 50% Capacity 20.3 O
= 25CYC 20%%% 1t 4
015 25CYC 50% Capacity 20.4 0
. 25CYC 30%4 -
016 250YC 50% Capacity 20. 4 o
25CYC 20% A H 20) ¢
017 25CYC 50% Capacity 20. 4 0
018 25CYC 30%7 14 20. 3 0

25CYC 50% Capacity

R =

This space intentionally left

blank

HiE: DR F-RK 0-Zfidih, AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% - R E AR |
No. Name of Test [tems Overcharge
ks Hok & %
Sample No. Sample Status Other Event
1ICYC e =7
019 ICYC Fully charged 0
: 1ICYCyE 4= 7e 1L o
020 ICYC Fully charged
; LCYCHE4s fi e
021 ICYC Fully charged ©
o 1CYCSE 4 A v 0
022 ICYC Fully charged
Py 2RCYCHEA TR 0
023 25CYC Fully charged
. 25CYCHE A TRl 0
024 25CYC Fully charged
- 26CYCHEA Aty 0
025 25CYC Fully charged
T 25CYCTEA A 0
026 25CYC Fully charged
l«J."I*"fEI'fI This space intentionally left blank

#ik: D-MRAR F-RK 0-RMIK, TAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 8 KRR B 4 A S
No. Name of Test Items Forced discharge
#%%% *‘f‘ﬂ%"{}\é} —}i’f‘&liﬂl%\
Sample No. Sample Status O‘lher Eant
027 1CYC ll(l?I(]i.L -j;irﬁ':%u'j:r'd 0
VS AT
028 1CYC II'E;?I(!;‘ rli'i‘li'[&n'gr-d 0
N A
029 1CYC IF(U\l( l}\L -(liliri:((tll{i_t_ll'ge(l 0
WO sk A
030 1CYC llfnﬁltlf;fa :!vir.}j('}ltim'gvrl 0
N AT
031 1CYC ]]3(1.1\}1(1 f\%.(ll.iﬁil}i;u'gt-fl 0
SV A
032 1CYC lfsl'l\l(lijl\t-‘ V:lri}‘ji"f?;rgml 0
TR
033 1CYC [Fgl‘l\(l(‘l??l}.iji‘,lllia rged O

1CYCHE AR

034 ICYC Fully discharged 0
= ICYCHE Ul

035 1CYC Fully discharged 0
X 1CYCHE Al

036 TG Jﬁ( | 0

1CYC Fully discharged

25CYCSEA LT
037 25CYC Fully discharged 0

25CYCoe A I

038 25CYC Fully discharged O
039 ZEUCZ?(JI(‘]?L f\lf]?i‘lfi:%’xl'gt‘:l 0
040 25( \{la}flf 1(1’\,l ?i\ 11:1( 'Il%zl'gwl O
041 25(‘\-13 jr(JL( 1? El?il#u ged 0
042 25("\'(?5;1‘?’1("!11? ?ltifi{('li% rged 0
043 25C Y(BF(I lyl{lj\L :Tifﬁ{cll?;'il‘ ged 0
044 IZ.'EC‘)’(:T2 rjlrlrl(lj\h ?rijisj(cilll-‘lm'ged O
045 25()\’(22??1?125:;??}}5{{:'1?‘91|'ge(I 0
046 25CYCHE 4 ALl 0

25CYC Fully discharged

FiE: D-MR F-ROK 0-RMIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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'?e‘llﬁﬁﬁﬂ?% % . 1000mAh 7. 74% :
SIhERIE SR GB 31241-201¢
BUERE : De sower Technology Limited
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